
ON BEHALF OF 
THE PILLS PARTNERSHIP

Final report of the 
European cooperation project PILLS

Pharmaceutical Input and
Elimination from local sources

A European partnership project of:
Emschergenossenschaft (DE), Waterschap Groot Salland (NL), 
Centre de Recherche Public Henri Tudor (LU), Eawag (CH), Glasgow
Caledonian University (UK) and Université de Limoges (FR)

Author(s) in alphabetic order: 

 PILLS Partner 1 Emschergenossenschaft: Sven Lyko, Issa Nafo
 PILLS Partner 2 Waterschap Groot Salland: Herman Evenblij
 PILLS Partner 3 Centre Recherche Public Henri Tudor: Alex Cornelissen, Elorri Igos, Kai Klepiszewski, Silvia Venditti 
 PILLS Partner 4 Eawag: Lubomira Kovalova, Christa McArdell
[...]
sical’ parameters (COD, BOD, N, P) as well as the energy consumption. Further performance evaluation with regard to ecotoxicity and antibiotic 
resistance are described in the chapters 4 and 5.

The evaluation is carried out for the list of pharmaceuticals as described in chapter 2. As stated there, pharmaceuticals (or: pharmaceutical com-
pounds) are defined as comprising all therapeutical sub-classes, used by patients within the hospital, including X-ray contrast media.
In order to enhance the removal of pharmaceuticals from wastewater, advanced treatment techniques after secondary biological treatment are 
required. Oxidation is a possible advanced treatment alternative. Several oxidation techniques exist. In the next sections the oxidation using ozone 
and other Advanced Oxidation Processes (AOP’s) will be explained.

3.1.1 Ozone

Ozone is an oxidant used widely for the disinfection of drinking water but also for wastewater polishing. Ozone can react directly with dissolved 

organic substances yields hydroxyl radicals. The produced OH radicals can oxidize the pollutants (alkyl groups of organic compounds) but they 
also can be scavenged by organic substrates or bicarbonates (Chen 1997).

The oxidative activity and selectivity of ozone is dependent on the organic compounds that have to be oxidized (Chen 1997). Ozone is a very se-
lective oxidant, which reacts with specific functional groups ((Huber, Gobel et al. 2005). Ozone generally reacts faster with deprotonated species. 
For example, roxithromycin reacts much faster when its amine group is nonprotonated. Therefore, its reactivity with ozone is pH dependent (Huber, 
Canonica et al. 2003). Ozone reacts as well selectively with double bonds. Also phenolic groups can react with ozone (Huber, Canonica et al. 
2003). Groups like alcohols, aldehydes, ketones, iodine and chloride only slowly react with ozone (Ternes, 2006). Pharmaceuticals like bezafibrate, 
diclofenac, sulfamethoxazole and carbamazepine posses these specific groups reacting with ozone (Huber, Canonica et al. 2003). 

The ozone dosages applied in post treatment of wastewater will result in the formation of by-products and oxidation products. Ozonation of 
wastewater will lead to partial oxidation of the organic compounds and therefore organic oxidation products are expected in the effluent of the 
oxidation unit. These products can be toxic or persistent to biodegradation. However, research revealed reduced toxicity of wastewater after 
ozonation (Ternes and Joss 2006). 

In addition to the formation of organic oxidation products, bromate formation from bromide is also possible during ozonation of wastewater (Huber, 
2003). 

In general, ozone dosages of 2-5 mg/L should be sufficient for the removal of 90-99% of the pharmaceuticals in wastewater containing <8 mg 
DOC/L. For DOC levels of 23 mg DOC/L, the ozone dosage will be in the range of 5-10 mg/L ozone (Ternes and Joss 2006).

CHAPTER 3 – PILOT PLANTS INVESTIGATING 
PHARMACEUTICAL REMOVAL

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 15-03-2018:03:23:54



46

3.1.2 Advanced Oxidation Processes 

OH-radicals are strong non-selective oxidants. They can oxidize pharmaceuticals but also other organic compounds. In addition, the hydroxyl radi-
cals can be scavenged by the water matrix (Ternes and Joss 2006). With AOPs, partial oxidation of the pharmaceuticals will be achieved. Forma-
tion of oxidation products is expected and should be researched with respect to their toxicity and biodegradability. Main AOPs for pharmaceutical 
removal in wastewater and drinkwater treatment are UV/Ozone, UV/H2O2, Ozone/H2O2, Fenton reactions and UV/TiO2. 

The H2O2 can be used in combination with ozone to oxidize organic compounds (Chen 1997). The addition of H2O2 leads to the decomposition 

2O2 

2O2 to 
the ozonation unit will result in only a slightly higher removal of pharmaceuticals. The natural organic matter present in the wastewater can also 
catalyse the OH-radical formation from ozone (Ternes and Joss 2006). 

3.1.3 UV/Ozone

The UV-light can photolyse compounds directly, but normally UV is used in combination with oxidants (Vogelpohl 2007). During UV/ozone pro-
cesses, ozone absorbs UV-light and is subsequently photolyzed, resulting in the production of hydrogen peroxide (H2O2

This AOP is comparable to the ozone/H2O2 process. The UV-light should be emitted at a wavelength of 254 nm or shorter to effectively photolyse 
the ozone (Chen 1997). 

3.1.4 UV/H2O2 

Another technique to oxidize organic compounds is the application of UV and H2O2. The H2O2

the UV should be short (eg. 185 nm) in order to effectively photolyse H2O2. At wavelengths of 254 nm, the photolyses of H2O2 is by far less effective 
than of ozone. The UV/H2O2 process is expected to yield comparable results as the ozone/H2O2 process. Therefore the costs of both process might 
be most important for the optimal choice (Ternes and Joss 2006).

3.1.5 Fenton reactions ((UV)/H2O2/Fe2+ or Fe3+)

To accelerate the decomposition of H2O2, a ferrous ion catalyst can be used. The oxidative reactions with Fe2+ or Fe3+ and H 2O2 is called a Fenton 
reaction. When the H2O2 and the ferrous ion catalyst are used in combination with UV, then the reaction is called photo Fenton reaction (Chen 
1997). A drawback of Fenton oxidation is that the optimal pH range for high process efficiency is low and narrow. It is between a pH of 2-4. 

3.1.6 UV/TiO2

The oxidation of pollutants using UV in combination of TiO2 is an example of heterogenous photocatalysis: TiO2 is an effective photocatalyst 
and is present in solid phase. When UV is illuminated on TiO2, various organic compounds can be oxidized at the surface of TiO2 or they can be 
oxidized in the solution because the illumination of TiO2 results in strong oxidation and reduction sites at the surface of the photocatalyst (Chen 

2 (Yang, Yu et al. 2008). This technique can be used for the oxidation of 
pharmaceuticals. Advantages of the technology is that it can be operated at ambient conditions and that the catalyst is inexpensive (Klavarioti, 
Mantzavinos et al. 2009). A potential disadvantage is that the separation of powdered TiO2 from the wastewater can be a problem. Fixing the 
TiO2 on carriers can be a solution for this but could also reduce the efficiency of the system (Chen 1997) because the surface area available for 
reactions will be reduced. 

CHAPTER 3 – PILOT PLANTS INVESTIGATING 
PHARMACEUTICAL REMOVAL

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 15-03-2018:03:23:54



47

3.2 Characteristics of each pilot plant

3.2.1 Full scale plant in Germany 

Influent quantity and quality 
The pilot plant in Germany treats the whole effluent of the hospital. The hospital wastewater is coming from Marienhospital Gelsenkirchen. This 
hospital has 580 beds. The designed wastewater flowrate was 200 m3/day. 

Table 3-1: Wastewater characteristics of demonstration plant Gelsenkirchen (during the start-up period of 6 months)
(Nafo et al., 2012)

Process Parameter Unit Median ± Standard deviation Design

Flow rate hospital wastewater m³/d 90.0 ± 21.4 200

T in bioreactor °C 26.8 ± 1.0 25

pH in bioreactor – 6.8 ± 0.2 7

COD mg/L 709 ± 280 1407

Total N mg/L 64 ± 11 79

Pre-treatment

Pre-treatment includes a fine screen of about 1 mm mesh size. No further pre-treatment was applied at the German demonstration plant.

Main biological treatment

The main biological treatment consists of an aerobic MBR. The MBR tanks has a volume of 250 m3. The designed sludge concentration was to 
8-12 g/l with a design SRT of 20-25 d. The aim of the MBR is mainly organic removal, disinfection (through the use of membranes) and nutrients 
removal. Submerged flat-sheet UF-membranes are used (Biocel® from Microdyn Nadir, Germany, pore size of 0.04 µm). Three modules with a 
total membrane surface of 1,200 m2 were directly immersed in the nitrification tank.

Advanced treatment

Advanced treatment consists of ozone, powdered activated carbon and sand filtration. Parallel operation of the advanced treatment steps 
and different combinations including recirculation loops, as well as serial connections were investigated. 

The ozone unit can treat up to 100% of the permeate and has a volume of 3 m3, enabling the dosage of 5-10 mg/L of ozone at a HRT of 
at least 15 min. 

Ozone is produced locally from air oxygen. For this purpose ambient air is compressed by a compressor, dried and fed into the ozone 
generator. The ozone reactor consists of bubble columns in series DN that are about 5.0 m high. The number of columns in operation can 
be varied. Ozone is fed into the reactor through ceramic diffusers. 

The PAC dosage is 20 mg/L. The PAC treatment process comprises a contact reactor with an HRT>30 min. The loaded PAC is finally 
separated from the treated wastewater by a sand filtration (filtration velocity, vF< 12m/h). If applying direct dosing into the bioreactor the 
PAC dose was adjusted to 40 mg/L.

CHAPTER 3 – PILOT PLANTS INVESTIGATING 
PHARMACEUTICAL REMOVAL

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 15-03-2018:03:23:54



48

Effluent quality and destination

The effluent of the pilot plant is discharged into surface water.
The sludge waste of the pilot plant is incinerated at a municipal WWTP. 
There is an extensive multi-step exhaust air treatment with filtration, UV, catalytic oxidation and ionization. 

3.2.2 Full scale plant in the Netherlands

A simplified process flow diagram is presented in Figure 3-2. The wastewater is collected in a buffer tank at the hospital site, then transported 
to the demo-plant where it is treated using a coarse screen, drum sieve, biological reactor and ultrafiltration (UF) membranes followed by acti-
vated carbon filter. Post-treatment consisted of three units in parallel: ozone oxidation unit, a UV/H2O2 oxidation unit and/or reverse osmosis (RO) 
filtration unit. The treated effluent of the demo-plant was discharged to the sewer. The following paragraphs describe the different parts of the 
process flow diagram.

CHAPTER 3 – PILOT PLANTS INVESTIGATING 
PHARMACEUTICAL REMOVAL

Figure 3-1: Schematic overview of 
the full scale plant in Germany

Figure 3-2 Simplified process flow 
diagram of the demonstration 
plant in NL.

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 15-03-2018:03:23:54



49

Wastewater

The demonstration plant in the Netherlands was designed for the treatment of the hospital wastewater from Isala Clinics, Zwolle. The design 
wastewater characteristics of the plant, as given in Table 3-2, were mainly based on the hospital wastewater characteristics in 2007. In 2007 the 
average hourly flow of hospital wastewater was 8.5 m3/h on weekdays and 5.5 m3/h in the weekend. Taking into account the extension plans of 
Isala Clinics in the near future (a new-construction project of the hospital at this location) would result in an hourly average design flow of 10 m3/h.
The design composition of the wastewater was based on 7 measurements of the hospital flow taken in 2007 (Table 3-2). Temperature measure-
ments were not available and this parameter was therefore assumed. The hospital wastewater was expected to have a higher strength in terms of 
COD and BOD than municipal sewage mainly because of the exclusion of rainwater. In addition to the values of several parameters in Table 3-2, 
it was assumed that the following ratios apply:

COD/BOD 3
COD/P-total 10
COD/Suspended Solids 2

Table 3-2: Design wastewater characteristics of NL plant

Parameter Unit Minimum Average Maximum

Flow m3/h 0 10 25

pH –

Temperature oC 13 (max 3 months) 17.5 24 (max 1 month)

COD mg/L 490 576 690

N-Kjeldahl mg/L 50 59 69

Buffering wastewater

The wastewater of Isala Clinics (influent) is first collected in a buffer tank at the hospital site and then pumped to the demonstration plant, close 
by. During the research phase, two buffer tanks were in use. The first tank (200 m3) was the original buffer tank of the hospital used for dischar-
ge of sewage. This buffer tank was operated at approximately 50% of its capacity and thus 80 m3 was available for buffering of the sewage. A 
second buffer was built during the new-construction project of the hospital, with an average hydraulic retention time of approximately 1-2 hours 
(volume is about 50 m3). With an average discharge of hospital wastewater of about 10 m3/h, the hydraulic retention time of the wastewater in 
these buffer tanks was estimated to be 0.75 day (about 18 h). The exact operational regime with regard to the transport of the wastewater from 
the buffer tanks to the demonstration plant is unknown. Generally, if there was sufficient wastewater it was pumped to the demonstration plant 
at a flowrate of 25 m3/h (however, it is possible that during night time wastewater was collected in the buffers and during daytime pumped to the 
demo installation). 

Pre-treatment 

Pre-treatment of the wastewater comprised a rake screen of 6 mm for the removal of coarse material. In order to protect the membranes of the 
MBR, additionally a drum filter for the removal of fine particulates was applied with a filtration level of 0.5 mm (Micro Drum Filter, MDF -802, LWS).

Membrane bioreactor
Bioreactor

The main function of the aerobic bioreactor was the removal of organic pollutants and the nitrification of the wastewater. Because the focus of 
the research was mainly on the removal of pharmaceuticals, for operational ease, complete nitrogen and phosphate removal were considered to 
be of less priority and the plant was not explicitly designed to eliminate them. If required however, both could be achieved by intermittent aeration 
for nitrogen removal and the addition of chemicals (e.g. FeCl3) for phosphorus removal. However, during the research phase these options were 
not used.

CHAPTER 3 – PILOT PLANTS INVESTIGATING 
PHARMACEUTICAL REMOVAL

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 15-03-2018:03:23:54



50

The influent flow of the bioreactor resulted from the discharge system of the hospital wastewater. If there was sufficient wastewater in the buffer 
tanks at the hospital site, it was pumped at 25 m3/h to the plant. Because the membranes of the MBR had a maximum net average design ca-
pacity of 10 m3/h, the water level in the bioreactor could increase to the maximum height of 5.6 m when there was a large supply of wastewater. 
When the bioreactor was completely filled, the excess hospital wastewater could be by-passed to the sewer. On the other hand, when there was 
a relatively low flow of wastewater the water level in the bioreactor could drop to a minimum water level of 4 m (corresponding to 200 m3 reactor 
volume). In such a situation the permeate production was temporarily stopped. Therefore, in short, the bioreactor could co-function as a buffer 
tank because of the higher capacity of the pumps of the buffer tanks (25 m3/h) compared to the membranes (10 m3/h). The by-pass of wastewater 
to the sewer was possible at several locations of the demo-plant.

The design dimensions of the bioreactor are presented in Table 3-3. The air supply into the bioreactor was accomplished by the use of two com-
pressors and fine bubble aeration (disc aerators). 

Table 3.3: Design parameters of the bioreactor

Parameter Unit Value

Total volume m3 280 (incl. 80 m3 buffer volume)

Minimum water level m 4

Maximum water level m 5.6

Sludge load kg BOD/(kg TSS*d) 0.035

Sludge concentration g TSS/L 8-12

Excess sludge m3/h Min: 0
Average: 3

Max:10

Membrane unit

The membrane unit was placed outside the bioreactor (external tubular membranes). The characteristics of the membrane unit are given in Table 
3-4 and the principle of the membrane extraction unit is shown in Figure 3-3. Through the use of circulation pumps and air, water and sludge from 
the bioreactor were transported through the membrane extraction unit. The filtration direction was from the inside to the outside of the tubular 
membranes. Permeate production was regulated with permeate pumps and the concentrate was fed back to the bioreactor. To prevent fouling 
of the membranes, back flushing with permeate and automated chemical cleaning was applied once a week with a 15% solution of Sodium 
Hypochlorite and a soak time of 40 minutes. The cleaning water was, after use, returned to the bioreactor. The maximum net design capacity of 
the membranes was 10 m3/h. The produced permeate was collected in a 5 m3 permeate buffer.

Table 3-4: Characteristics of membrane unit

Parameter Unit Value

Amount of modules # 9

Module type –
Hyperflux tubular module 

(MO 83G_I8LE BA, Berghof)

Module material – FRP (Fiber Reinforced Polymer), resin

Membrane area m2/module 27.2

Membrane type – 66.03 I8 (Berghof)

CHAPTER 3 – PILOT PLANTS INVESTIGATING 
PHARMACEUTICAL REMOVAL

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 15-03-2018:03:23:54



51

Membrane pore size nm 30

Membrane material – Polyvinylidene fluoride

Membrane inner diameter mm 8

Membrane support – Polyester/Polyester

The main part of the collected permeate was treated in a full-scale Granular Activated Car-bon filter (GAC-1) of 8.5 m3. The characteristics of this 
filter are presented in Table 3 5.

Table 3-5: Characteristics of full-scale activated carbon filter, GAC-1

Parameter Unit Value

Type of GAC – NORIT, ROW 0,8 SUPRA

Design flow m3/h 10

Volume m3 8.5

Diameter filter m 1.9

Filter bed height m 3.0

Empty Bed Contact Time (EBCT) min 51

Ozone + GAC filter (pilot-scale) 

One of the advanced treatment techniques investigated within the PILLS/SLIK project was the application of ozone oxidation followed by activated 
carbon treatment. The influent of this treatment system was the permeate from the MBR. The ozone and activated carbon installations were 
designed for treatment of permeate at pilot-scale.

CHAPTER 3 – PILOT PLANTS INVESTIGATING 
PHARMACEUTICAL REMOVAL

Figure 3-3: Principle of the mem-
brane extraction unit (Koetse, 2008)

Full-scale Granular Activated Carbon 
Filter (GAC-1)

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 15-03-2018:03:23:54



52

Ozone unit

The characteristics of the ozone unit are presented in Table 3-6. The ozone unit had a plug-flow configuration with an effluent recirculation flow. 
The ozone dosing to the permeate took place in the influent tube. The minimum applicable ozone dose was 10 g/h and the maximum ozone dose 
was 40 g/h using compressed air. Approximately 5-10% of the ozone was not dissolved in the permeate, but left the ozone unit through the flue 
gas which was fed to the biological reactor.

Table 3-6: Characteristics of pilot-scale ozone unit 

Parameter Unit Value

Type – Lenntech, ICT 80

Design flow m3/h 1.2

Ozone generation g O3/h 10-40

Max ozon supply g O3/h 40

Contact time Min 40

Oxygen supply From air

Contact tank m3 0.750

Energy consumption W/h 580-840

Granular Activated Carbon Filter (GAC-2)

The effluent of the ozone unit was further treated in a pilot-scale activated carbon filter (GAC-2). Its characteristics are given in Table 3-7.

Table 3-7: Characteristics of pilot-scale Activated Carbon filter

Parameter Unit Value

Type of AC – NORIT, ROW 0,8 SUPRA

Design flow m3/hh 1.2

Volume m3 1.2

Diameter filter mm 600

Filter bed height m 2.0

Empy Bed Contact Time (EBCT) Time (EBCT) min 60 min

UV/H2O2 + GAC filter (pilot-scale)
The second post-treatment line for the removal of pharmaceuticals investigated within this project was the treatment of permeate from the MBR 
by activated carbon filter followed by UV/H2O2 oxidation and, subsequently, a second activated carbon filter. The first filtration step was achieved 
using the full-scale activated carbon filter. The effluent of the full-scale AC filter was subsequently treated in the pilot UV/H2O2 installation followed 
by the second AC filter (GAC-3). 

The GAC-1 was applied to reduce the dissolved organic matter concentration before the oxidation by UV/H2O2. However, it turned out during the 
research phase, that the concentration of pharmaceuticals in the effluent from this activated carbon filter was very low. Therefore, to be able to 
assess the performance of the UV-installation, permeate of the MBR was also used directly as influent for the UV/H2O2 unit.

CHAPTER 3 – PILOT PLANTS INVESTIGATING 
PHARMACEUTICAL REMOVAL

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 15-03-2018:03:23:54



53

UV/H2O2 unit

The UV-unit consisted of 3 modules each containing 2 medium pressure lamps (total 6 UV-lamps of 400-800 W each). The UV-unit had a plug-
flow configuration. A 17.5% H2O2-stock solution was pumped to the influent tube of the UV-unit at either a low or a high flowrate (150 ml/h or 
300 ml/h respectively). 

The characteristics of UV/H2O2 installation are presented in Table 3-8. 

Table 3-8: Characteristics UV/H2O2 installation

Parameter Unit Value

Design flow m3/h 3.5-5

Modules # 3

Lamps #/module 2

Medium pressure lamp W 400-800

Wavelength of lamp nm 200-300

Sleeve nm > 240 nm

Contact volume L 5 per module; 15 total

Internal diameter mm 125

Pipe length m 1.3 (3 modules)

Length between sampling points influent and 
effluent

m 2.5 total

Brand – Berson

Granular activated carbon filter (GAC-3)

The characteristics of the activated carbon filter used to filter the effluent from the UV-unit (GAC-3) were identical as those of GAC-2 (Table 3-7).

RO+GAC filter (pilot-scale)
RO unit

The Reversed Osmosis (RO) system consisted of 1 membrane. The details of these membranes are given in Table 3-9.

Table 3-9: Details of the RO membrane

Parameter Unit

Membrane type –
ACM-LP Fully Aromatic Polyamide Low 
Pressure Advanced Composite

Model – 4040-ACM5-TWF (TRISEP Corporation)

Configuration – Spiral Wound, Fiberglass Outer Wrap

Active membrane area m2 8.2

NaCl rejection (average) % 98.50

CHAPTER 3 – PILOT PLANTS INVESTIGATING 
PHARMACEUTICAL REMOVAL

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 15-03-2018:03:23:54



54

Activated carbon filter (GAC-4)

The effluent of the RO unit was further treated in a pilot-scale activated carbon filter (GAC-4). Its characteristics are given in Table 3-10.

Table 3-10: Characteristics of pilot-scale Activated Carbon filter 

Parameter Unit Value

Type of AC – NORIT, ROW 0,8 SUPRA

Design flow m3/h 0.5

Volume m3 0.5

Diameter filter mm 250

Filter bed height m 2.0

Empy Bed Contact Time (EBCT) Min 60 min

Buffer tanks

As described previously , during the research period two buffer tanks were operated for the collection of raw hospital wastewater (influent). To 
be able to operate the different process units within the PILLS/SLIK-plant as much as possible independently from each other, another three 
buffer tanks were applied to collect and store (treated) wastewater. An overview of the volumes of the buffer tanks and their location is in given 
in Table 3-11.

Table 3-11: Buffer tank volumes

Buffer tank Retention time (h) Volume (m3) Location

Hospital wastewater buffer tank I 10-15
200 (operated at 50%

of capacity)
Hospital site

Hospital wastewater buffer tank II (new) 1-2 50 Hospital site

Permeate buffer tank 5 Directly after MBR

Buffer tank after O3-unit 0.9 0.7 In between O3-unit and pilot-scale GAC-2 

Buffer after GAC-1 24 Directly after full-scale AC filter

3.2.3 Pilot plant in Switzerland

Influent quantity and quality

The pilot plant of Eawag treats wastewater from the Swiss cantonal hospital in Baden. Details are given in McArdell et al. 2011 and Ko-
valova et al. 2012. This hospital has 346 beds and produced 673 L.bed-1.day-1 of wastewater in 2009. The pilot plant treated wastewater 
excluding the wastewater from the laundry facility. The flow of wastewater for the main biological treatment was on average 1.2 m3/d with 
a maximum of 1.7 m3/d. The influent was pumped continuously and flow-proportionally from the sewer, based on real-time measurements 
of hospital drinking water consumption, which have been shown to be proportional to the wastewater level in the sewer. The suction tube 
was perforated with holes of 4 mm diameter for about 12 cm to keep bigger particles out of the pilot plant. A flushing system was installed 
to clean the suction tube with drinking water (once every hour). Two sprays were installed facing the perforated suction tube and were 
shown to be necessary in order to prevent clogging. The advanced treatment techniques were designed for different flows (0.100-24 L/d) 
and were run independently from the wastewater flow.

CHAPTER 3 – PILOT PLANTS INVESTIGATING 
PHARMACEUTICAL REMOVAL

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 15-03-2018:03:23:54



55

Pre-treatment

To remove settleable solids a primary clarifier was used with a volume of 0.5 m3 and a long HRT of about 10 h. 

Main biological treatment

The main biological treatment comprises an MBR unit with a pre-anoxic zone of 0.5 m3 for pre-denitrification and an aerobic zone of 1 m3 
(Picatech Huber AG, Kriens, Switzerland) that was installed with the assistance of Holinger AG (Liestal, Switzerland). The total HRT was 32 h as 
measured by a tracer test. Submerged ultrafiltration flat sheet membrane plates (Huber MembraneClearBox®, PP carrier, PES membrane, 7m2, 
15-30 L.m-2.h-1, 38 nm pore size, 150 kDa) were used. Wastewater from the aerobic compartment was recycled to the anoxic compartment (6-8 
m3/day). The excess sludge volume was 20-50 L/day. The sludge concentration in the MBR was on average 2 g/L, the SRT 30-50 days (organic 
sludge load 0.06-0.1 gCOD.gTSS-1.d-1 corresponding to 0.03-0.05 gBOD5.gTSS-1.d-1), the average operating temperature was 29°C (the tem-
perature of the wastewater was 27-28°C), pH 7.8, and the conductivity was 1100 µS/cm. The oxygen concentration in the aerobic compartment 
was maintained by aeration at 3±2 mg/L. The permeate was discharged into a buffer tank with a HRT of approximately 4 h.

Advanced treatment

Three processes were investigated for the treatment of the permeate from the MBR: ozonation, Powdered Activated Carbon (PAC) and UV/TiO2 
photocatalyses. These post-treatments were run with a disconnected MBR to ensure a constant concentration of micropollutants and a constant 
flow in the influent to the units.

For the ozone treatment, 4-7 g /m3 ozone (0.64 – 1.08 g O3 / g DOC) was utilized in a counter current bubble column of 2 m height and 4.5 L 
volume. The ozone was produced from the oxygen in the air with the Chemodata 1.0 g/Hmax (Chemonorm AG, Altendorf, Switzerland) Generator. 
The water flow was adjusted to around 0.2-0.6 m3/d to achieve the required ozone concentration in the column, resulting in a HRTs of 10-30 mi-
nutes. The ozone analyzer BMT 964 provided an online measurement (BMT Messtechnik Gmbh, Stahnsdorf, Germany). Since an excess of ozone 
was measured in the off gas of the column, the utilized ozone dosage was calculated from the applied dosage minus the lost ozone in the off-gas.

For the studies with powdered activated carbon (PAC), Norit SAE Super was used as an adsorbent (surface area 1300 m2/g). The water flow into 
the 180-L PAC reactor was kept constant for all 3 set-ups (8, 24, and 43 mg PAC/L) at 0.18 m3/d, resulting in a HRT of 1 day. The effluent of the 
PAC reactor was filtered through UF membrane flat sheets (Martin System, siClaro FM 611, pore size 0.04 micrometer, membrane surface 6.2 
m2). The PAC reactor retention time was kept at 2 days for most experiments. An increased temperature in the PAC-reactor (32°C) was caused 
by recirculation pumps ensuring mixing in the reactor. Samples were taken after an equilibration times of 3 or 4 days.

For the post-treatment with UV/TiO2, a commercially available setup from UBE Industries (Model 3 m3/h) was operated with a water flow of 14 
m3/d (HRT 11/18 sec. with/without photocatalytic fibres). The reaction column contained four cartridges consisting of a photocatalytic fiber with 
embedded TiO2, positioned around a low pressure UV lamp (254 nm, 220 V, 100-400 W overall energy consumption (including 40 W lamp power 
consumption)). The effective fluence with the photocatalytic fiber was 1.7 mW/cm2 (fluence of 306 J/m2 after a single treatment), and 4.0 mW/
cm2 (fluence of 800 J/m2 for a single treatment) in the UV system with removed photocatalytic fibres. The volume of the column was 3.0 L (3.34 
L without the fibers). In order to achieve a higher elimination, the system was run with several cylces using a fluence of 2754 J/m2 (UV/TiO2) and 
7200 J/m2 (UV only), respectively, in 9 cycles.

As a final step, a biological post treatment step was included to reduce oxidation byproducts. This comprised a moving bed bioreactor (MBBR) 
with a volume of 0.2 m3 and HRT of 0.3-1 days at a flow of 0.2-0.6 m3/d. The MBBR was aerated and mixed. Figure 3-4 shows a schematic of 
the pilot plant.

Effluent quality and destination

The effluent of the pilot plant and the produced sludge were discharged into the sewer system. 

The off-gas of the MBR was treated using a granular activated carbon (GAC) column to remove odor and possibly harmful substances. A self-
regulating heating was installed (temperature always below 100ºC) to avoid condensation of the air and clogging of the activated carbon column.

CHAPTER 3 – PILOT PLANTS INVESTIGATING 
PHARMACEUTICAL REMOVAL

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 15-03-2018:03:23:54



56

Calculation of elimination rates

If the concentrations of the analyte in the effluent of a treatment system was lower than LOQ, a minimal elimination rate was calculated based on 
the LOQ. For calculating the elimination in the MBR, the total load over three weeks was analyzed from three 2- or 3-day flow-proportional com-
posite samples per week and the variation calculated during the three weeks. For the investigations on the performance of the post-treatments 
a permeate that was collected, mixed and stored before use in the post-treatments was used, resulting in constant influent concentrations. Two 
experiments were performed for each concentration of ozone, PAC or UV dosages, except for 20 mg/L PAC where four experiments were run.
Pilot plant in Luxembourg

3.2.4 Pilot plant in Luxembourg

Influent quantity and quality

The Public Research Centre (PRC) Henri Tudor built a pilot plant treating part of the hospital wastewater produced in the Centre Hospitalier Emile 
Mayrisch (CHEM). In total the CHEM has 640 beds and 360 beds are located at the hospital that was investigated in Esch-sure-Alzette. The total 
Inflow to the pre-treatment of the pilot plant was on average 9m³ per day. The hydraulic capacity of the MBR was 1-3 m3/d. However, the average 
inflow to the biological treatment unit of 1,7m³ per day turned out to be optimal.

Pre-treatment

Pretreatment consists of a curved sieve, gap width 0,2 mm which was designed to be self-cleaning by hydraulic flushing. Due to the flushing 
requirement the inflow to the pre-treatment exceeded the hydraulic capacity of the subsequent treatment and the remainder was therefore 
discharged back to the sewer system. The sewage inflow passing the sieve was collected in a buffer tank which provided sufficient storage volume 
to feed the biological treatment. 

Main biological treatment 

The main biological treatment consists of an MBR including a denitrification tank and a subsequent aerobic treatment tank. The denitrification tank 
has a volume of 0.175 m3. The biological aerobic treatment tank includes the membrane units and has a volume of 0.515 m3. . The denitrification 
tank was equipped with a stirrer whereas the aeration in the nitrification unit allowed for a complete mixing and cleaning of the membranes 
surface. Two microfiltration KUBOTA (London, United Kingdom) M-BOX membrane modules (pore size: 0.4 µm) are submerged in the aerobic 
reactor (concentration of O2 around 6.1 mg L-1). The poly-chlorinated polyethylene cartridges are vertically placed in the reactor and comprise 
a total filtration area of 9.6 m². A recirculation flow from the aerobic to the anoxic compartment provides nitrate nitrogen rich wastewater to the 
denitrification process. The recirculation flow equates to about four times the MBR influent flow. The system is designed to benefit from the deve-

CHAPTER 3 – PILOT PLANTS INVESTIGATING 
PHARMACEUTICAL REMOVAL

Figure 3-4: Schematic flow chart 
of the pilot plant of Eawag 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 15-03-2018:03:23:54



57

lopment of a filtration layer on the membranes which reduces the effective pore size to around 0.1 µm allowing for an ultrafiltration mechanism. 
A schematic drawing of the main biological treatment is presented in Figure 3-5.

Table 3-12: MBR in Esch-sur-Alzette design and operation parameters

Parameter Unit Value

Design Parameter

Design capacity m³ h-1 0.125

MBR volume m³ 0.690 

Denitrification tank volume m³ 0.175 

Max. design flow m³ d-1 3

Average flow m³ d-1 2

Max. TMP bar 0.2

MBR Operation 

Hydraulic Retention Time (HRT) h 8

Temperature in the aeration tank °C 16 – 18

MLSS in the aeration tank kg m-3 10.0 – 13.2

Sludge loading kgBOD5 kgMLSS-1 d-1 0.05 – 0.15

Volume loading kgBOD5 m
-3 d-1 0.7 – 1.5

Instantaneous Flux L m-2 h-1 10.9

SRT d > 30

CHAPTER 3 – PILOT PLANTS INVESTIGATING 
PHARMACEUTICAL REMOVAL

Figure 3-5: Schematic of the Luxemburg pilot plant. 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 15-03-2018:03:23:54



58

Advanced treatment

Three advanced treatments are used to treat the MBR permeate: 

a photocatalytic treatment with UV/H2O2

treatment with O3 /H2O2 
treatment with Reverse Osmosis (RO) 

Figure 3-6: Picture of the advanced treatments. a: UV photocatalytic. b: ozone. c: Reverse Osmosis

Photocatalytic treatment with UV/H2O2

For the batch studies with UV photocatalytic treatment, two different UV lamps (IBL Umwelt- und Biotechnik GmbH, Heidelberg, Germany) 
were applied in the framework of this study. A medium pressure (MP) lamp with an adjustable power of 2 kW – 10 kW and a low pressure 
(LP) UV lamp with a fixed power of 0.25 kW (see Table 3-13). Beside the composition of the noble gases, their filling pressure influences 
the UV spectrum significantly. Consequently, the LP lamp offers two energy emission peaks at UV light wavelengths of 254 nm and 185 
nm while the MP lamp has a polychromatic emission along the UV spectrum. Furthermore, the latter offers (besides direct photolysis) 
photochemical oxidation process, i.e. in-situ production of hydrogen and hydroxyl radicals that are formed because of the vacuum UV 
(VUV) spectrum (< 190 nm).

Table 3-13: UV treatment design data (IBL Umwelt- und Biotechnik GmbH, Heidelberg, Germany)

UV low pressure lamp UV medium pressure lamp

Name uviblox® WPT 250 uviblox® WPT 10

Nominal Power 0.25 kWh 10 kWh

Effective radiated power UVC 
(185 nm, 254 nm): 110 W

UVC (200 – 280 nm): 1500 W
UVB (280 – 315 nm): 800 W
UVA (315 – 400 nm): 700 W

CHAPTER 3 – PILOT PLANTS INVESTIGATING 
PHARMACEUTICAL REMOVAL

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 15-03-2018:03:23:54



59

For each test with the low and medium pressure UV reactor one cubic meter of MBR permeate collected in a buffer tank served as influent. Tests 
were always conducted by operating just one UV lamp. Before the water enters the reactor, H2O2 can be added to provide (besides the photochem-
ical oxidation process) a combined, advanced oxidation processes. The hereby formed hydroxyl (OH) radicals are considered to oxidize organic 
material non-selectively and thereby enhancing the elimination of pharmaceuticals. In the comprehensive monitoring program several UV opera-
tion modes have been investigated. The operation modes were based on four different process conditions assumed to have significant effects on 
the degradation efficiency of pharmaceuticals and on the operation expenses: electrical energy needed to reduce the content of pharmaceuticals 
to a specific concentration, the power variation of the MP UV lamp, the difference between the MP and LP UV lamp and the dosage of H2O2.
The variation of the MP UV lamp power was chosen to investigate potential effects of changes in the UV spectrum when a different lamp power 
is applied. For each of the observed scenarios one cubic meter of pre-treated hospital sewage (permeate) was recirculated in the UV reactor until 
a total electrical energy input of 10 kWh was obtained. 

Treatment with O3/H2O2

For the batch ozone treatment, experiments were performed in a batch reactor (400 L capacity). A G-Sapphire P 20 model ozone genera-
tor (AirTree Ozone Technology Co., Ltd) was used for the production of ozone from oxygen-fed (at 4% by weight). The oxygen flow rate to 
the generator was maintained at 6 l min-1 and monitored with a rotameter incorporated into the ozone generator where ozone is formed 
between the surfaces of quartz tubes. Ozone production was kept constant for all the experiments (i.e. 23.1 gO3 h

-1). Thus, the ozone 
dosage was set by the water residence time in the batch reactor. The equipment used offered no possibility to measure the transferred 
O3 in the liquid phase. Consequently, ozone losses via the off-gas are not taken into account. All experiments were performed at ambient 
temperature (i.e. T=22 °C).

Treatment with Reverse Osmosis (RO)

The Nanofiltration/Reverse Osmosis (NF/RO) test rig was also operated as a batch reactor. From the storage tank, the feed solution (MBR per-
meate) is fed by a pump to the membrane module. The RO module is the DURASLICK 2540 type from Osmonics, having a membrane area of 2.5 
m2. The typical operating pressure is around 13.8 bar while the maximum pressure rises up to 41.37 bar. The typical operating flux is normally 
in the range of 15 and 25 L m-2h-1, at 13.8 bar. The pH ranged in between 4 and 7 during normal operation and between 2 and 10.5 during the 
cleaning procedure. To reduce fouling, the modules were cleaned using a basic cleaning agent with pH value of 13.8 for 1 h. To prevent scaling 
effects, the RO module was cleaned using a liquid acid and surfactant-free cleaning agent (pH value about 1), which consisted of orthophosphoric 
and nitric acid. 

CHAPTER 3 – PILOT PLANTS INVESTIGATING 
PHARMACEUTICAL REMOVAL

    
    